YANMAR PARTS CATALOG

0CD10-M65601EN

Last update Feb., 2013




PREFACE

1. This Parts Catalog is the 1st edition of YSP1315SS-EIW Diesel Engine for ANEST IWATA.

2. Model name

Pub. No.: 000Y00D6561
Published : February,2000

Engine model

Vehicle

Products

Model name

Vehicle made by

YSP1315SS-EIW

COMPRESSOR

ANEST IWATA




Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__(Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
2 - Sub component included in " 1.
Sub component included in ” 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Fig. No

. Fig. Name

YSP1315SS-EIW

1

H W

10.
11.
12.
13.
14.
15.

16.

. CYLINDER BLOCK

. CYLINDER HEAD & BONNET

. AIR CLEANER & MUFFLER

. CRANKSHAFT, PISTON & CAMSHAFT
. FUEL TANK & FUEL PIPE

. CARBURETOR

. GOVERNOR & CONTROL DEVICE
. FLYWHEEL & STARTING DEVICE
. TOOL & LABEL

SOUND-PROOF CASE

PANEL

STARTING MOTOR

PUMP SET

PUMP

UNLOADER VALVE

JET GUN

Contents

Fig. No.

Fig. Name



0CD10-M65601

Fig.1. CYLINDER BLOCK (-vepsissEW o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

000855 1 1 760699-01740  BLOCK ASSY, CYLINDER 1
4 2 114270-01600 PIN, M8X12 2
5 2 160610-01690 PLUG, M12 1
6 2 104200-59170 GASKET, 12 1
7 2 160690-02220 SEAL, TC25416 1
8 2 24101-062050 BEARING, BALL 6205C3 1
9 1 760690-01520 COVER ASSY 1
11 2 160690-02220 SEAL, TC25416 1
12 2 24101-062050 BEARING, BALL 6205C3 2
14 1 26476-060252 SCREW, TAPPING M6X25 8
15 1 160591-01760 CAP ASSY 1

15-1 1 160591-01761 CAP ASSY 1 N

(A=EXXX)
17 2 24311-000180 O-RING, 1AP18.0 1
18 1 160797-01851 JOINT 2
19 1  24311-000180 O-RING, 1AP18.0 2
20 1 160110-01870 PLUG, RUBBER 1
21 1 160998-01950 NIPPLE, DRAIN 1
23 22 1 160699-01960 PIPE, DRAIN 1
@/ 99 23 1 106990-44660  CLIP, HOSE 12.5 2
%

-2
SOUND ~ PROOF

~
REFER TO Fig. 10{2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.2. CYLINDER HEAD & BONNET (overisiessaw o

(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

160810-03180 PIPE , BREATHER
160690-11010 HEAD, CYLINDER
160690-11130 VALVE, INTAKE

Y00D6561

160690-11140 VALVE, EXHAUST
160690-11150 SPRING, VALVE
101158-11180 RETAINER, SPRING

1 1

1 1

1 1

1 1

1 2

1 2

REFER TO Fig.3 : 10 1 160699-11200 ARM, ROCKER 2
11 1 160690-11221 PIVOT, ROCKER ARM 2

12 1 160690-11271 BOLT 2

13 1 160690-11280 NUT, M6X0.5 2

14 1 160690-11290 PLATE, GUIDE 1

15 1 26216-080182 STUD, M8X 18 2

1 16 1 160690-11300 BONNET 1
& 17 1 160690-11310 GASKET, BONNET 1
18 1 26106-060352 BOLT, M6X 35 PLATED 2

19 1 26106-060202 BOLT, M6X 20 PLATED 1

20 1 160690-03050 BREATHER 1

21 1 160610-04201 BOLT, FLANGE M8X53 4

22 1 160699-01331 GASKET, HEAD 1

23 1 22137-060000 WASHER, 6 2

24 1 27310-060001 COTTER, 6 2

REFER TO Fig.1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.3. AIR CLEANER & MUFFLER (A)=YSP1315SSEIW (©)=

(B)= (E)=
(©)= (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

Y00D6561 1 1 160610-04570  BOLT, M6X70 2
2 1 129470-49040  PIPE, WATER 1
3 1 160610-56150 GASKET, CARBURETOR 1
31 1 160610-56151  GASKET, CARBURETOR 1 R
(A=E/#X1L0101)
4 1 160802-78270  CLAMP, CORD 1
5 1 23000-035000  CLAMP, 35 1
6 1 26366-060002  NUT, M6 2
7 1 160690-13200  GASKET, MUFFLER 1
8 1 183605-13500  MUFFLER 1
9 1 26106-080142  BOLT, M8X 14 PLATED 1
10 1 26366-080002  NUT, M8 2
1u 1 183702-12551  CLEANERASSY, AIR 1
12 2 183702-12611 BODY 1
REFER TO Fig.8 13 2 183702-12620  PLATE 1
14 2 160697-12560  ELEMENT 1
15 2 160697-12570  HOLDER, ELEMENT 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.4. CRANKSHAFT, PISTON & CAMSHAFT (evsprtsssEm o

(B)= (E)=
(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

Y00DE561 1 1 160699-14050 CAMSHAFT ASSY 1
8 2 160690-14570 SPRING,DECOMPRESSION 1
10 1 114250-14400 ROD, PUSH 2
11 1 160490-14200 TAPPET 2
12 1 760699-21700 CRANKSHAFT ASSY 1
14 2 160690-21201 GEAR, CRANKSHAFT 1
15 2 160699-21220 GEAR, BALANCER 1
16 2 22512-040160 KEY, 4X 16 1
17 2 22512-040120 KEY, 4X 12 1
18 2 22351-040008 PIN, SPRING 4.0X 8 1
19 1 160610-04910 NUT, FLYWHEEL M14 1
20 1 160699-22010 PISTON ASSY 1
22 2 760780-22530 RING SET, PISTON 1
26 1 160690-22300 PIN, PISTON 1
27 1 22252-000160 RING, 16 2
28 1 760690-23700 ROD ASSY, CONNECTING 1
30 2 26106-060302 BOLT, M6X 30 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.5. FUEL TANK & FUEL PIPE (-vepsissEW o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

YOOD561 1 1 783605-55700 TANK ASSY, FUEL 1
. 3 2 183131-55061 CAP ASSY 1
5 3 183131-55051 GASKET 1
6 2 160610-55100 FILTER, FUEL 1
7 2 160762-55150 GAUGE, FUEL 1
8 1 183366-55210 GROMMET 1
9 1 160664-55300 COCK ASSY, FUEL 1
10 2 160710-55382 FILTER 1
12 2 160610-55390 CUP, FUEL COCK L37 1
13 2 160710-55360 RING 1
14 2 160710-55370 GASKET 1
15 1 26106-060082 BOLT, M6X 8 PLATED 1
16 1 26106-080142 BOLT, M8X 14 PLATED 4
17 1 106990-44660 CLIP, HOSE 12.5 2
18 1 124060-77680 CLIP, HOSE 10 2
19 1 160903-59360 PIPE, FUEL 1
20 1 160735-59360 PIPE, FUEL B-168 1
21 1 160802-78270 CLAMP, CORD 1

REFER TO Fig.#6

Yes Yes

| N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.6. CARBURETOR (evsprtsssEm o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

YO0D6561 1 1 160699-56080 CARBURETOR ASSY 1
2 2 160698-56520 VALVE, THROTTLE 1
3 2 160120-56670 SCREW 2
4 2 160903-56670 SCREW 2
5 2 160590-56530 VALVE, CHOKE 1
6 2 160330-56740 JET, PILOT 1
7 2 160692-56710 SCREW 1
8 2 181230-56380 SPRING 2
10 2 160610-56630 PIN, FLOAT 1
11 2 160697-56620 FLOAT ASSY 1
12 2 160699-56550 SHAFT, THROTTLE 1
13 2 160594-56810 SPRING 1
14 2 160692-56800 RUBBER, SEAL 1
15 2 160594-56650 LEVER, CHOKE 1
16 2 160810-56580 RING, CHOKE SHAFT 1
17 2 160594-56590 RING, CHOKE LEVER 1
18 2 160610-56610 GASKET 1
19 2 160730-56640 BODY, FLOAT CHAMBER 1
20 2 160693-56570 NOZZLE, MAIN 1
21 2 160610-56660 BOLT 1
22 2 160610-56550 WASHER 1
23 2 160692-56500 BOLT 1
24 2 160692-56750 CLIP 1
25 2 160640-56850 SEAL 1
26 2 160667-56750 ADJUSTER 1
27 2 160891-56600 RING 1
28 2 160590-56800 NOZZLE, MAIN 1
29 2 160692-56770 HOSE 1
30 2 160692-56560 VALVE ASSY, NEEDLE 1
31 2 160610-56900 SCREW 1
32 2 181230-56380 SPRING 1
33 2 160698-56840 JET, MAIN 1
34 1 160610-56150 GASKET, CARBURETOR 2
29 19 34-1 1 160610-56151 GASKET, CARBURETOR 2 R
(A=E/#XL0101)
32 35 1  160690-56160  SPACER, CARBURETOR 1
’ %,_,_/—31 36 1 160730-56880 HOSE, D5/3 1
& 2 36-1 1 23061-030270 PIPE, 3X 270 1 R
(A=E/#XM0111)
&—n
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.7. GOVERNOR & CONTROL DEVICE AS o

(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

Y0OD6561 2 1 160690-61301 SPINDLE 1
3 1 160690-61311 SHAFT 1
4 1 160690-61450  WASHER 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1
9 1 22372-080000 PIN, SNAP 8 1
10 1 160120-76940  WASHER 1
11 1 160690-66011 SPRING, GOVERNOR 1
12 1 183605-66100 CONTROLLER ASSY 1
13 2 183605-66050 LEVER ASSY, CONTROL 1
17 3 26117-040088 BOLT M 4X 8 PLATED 1
18 2 160697-66110 BASE ASSY 1
19 3 160697-66121 BASE ASSY 1
22 3 160520-66291 SPRING 2
23 3 26117-040257 BOLT, M4X 25 PLATED 1
24 3 26117-040357 BOLT, M4X 35 PLATED 1
25 2 160797-66310 LEVER, CONTROL 1
26 2 160797-66321 SPRING, CONTROL 1
27 2 160670-66350 COLLAR 1
28 2 22137-040000  WASHER, 4 1
29 2 26347-040002 NUT, M4 1
30 2 26347-060002 NUT, M6 1
31 2 26366-060002 NUT, M6 1
32 2 26557-040102 SCREW, M4X10 1
33 1 26476-060142 SCREW, TAPPING M6X14 3
34 1 160690-66290 LEVER ASSY, GOVERNOR 1
37 2 26366-060002 NUT, M6 1
38 1 160998-66350 LINK, THROTTLE 1
39 1 160690-66210 SPRING, TENSION 1
40 1 114770-61600 SEAL, OIL 1
41 1 106500-44870 STOPPER 1
42 1 183605-66700 STAY, WIRE 1
43 1 183605-66950 CABLE 1
44 1 183605-66960 SPRING, THROTTLE 1
45 1 26476-060142 SCREW, TAPPING M6X14 3
46 1 26557-040102 SCREW, M4X10 1
47 1 26757-050002 NUT, LOCK M5 2

REFER TO Fig.]1

REFER TO Fig.1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.8. FLYWHEEL & STARTING DEVICE (AZYSPISISSSEW o=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

Y0O0D6561 1 1 160697-45150 CASE, COOLING FAN 1
2 1 26476-060142 SCREW, TAPPING M6X14 4
3 1 160690-45200 COVER 1
4 1 160797-45231 COVER 1
5 1 160697-45900 SEAL, 0.2X50X400 1
6 1 160897-45920 SPONGE 2
7 1 160897-45930 SPONGE 2
8 1 26476-060142 SCREW, TAPPING M6X14 1
9 1 183210-08850 SCREW, M6X10 3
10 1 183605-45050 DUCT, COOLING 1
11 1 183605-45060 DUCT, COOLING 1
12 1 183605-45310 COVER 1
13 1  183732-45540 COVER 1
14 1 183605-45110 STAY, DUCT 1
15 1 183605-95920 INSULATOR ASSY 1
23 1 26106-060102 BOLT, M6X 10 PLATED 2
24 1 26106-060122 BOLT, M6X 12 PLATED 3
25 1 26476-060142 SCREW, TAPPING M6X14 4
26 1 26106-060102 BOLT, M6X 10 PLATED 1
27 1 160697-76251 STARTER ASSY, RECOIL 1
28 2 160697-76510 SPRING 1
29 2 160697-76520 REEL 1
30 2 160641-76530 SPRING, DOG 2
31 2 160890-76540 DOG 2
32 2 160697-76550 SPRING, BRAKE 1
33 2 160641-76570 SCREW 1
34 2 160697-76570 RETAINER 1
35 3 160697-76620 HANDLE ASSY 1
36 3 160697-76580 ROPE, STARTER 1
37 3 160900-76620 HANDLE 1
38 2 160697-76630 CASE, SPRING 1
39 1 160699-76590 PULLEY, STARTER 1
39-1 1 160699-76591 PULLEY, STARTER 1 N
(A=E/#YF0201)
40 1 160699-76950 SPACER, RECOIL 2
40-1 1 160699-76951 SPACER, RECOIL 2 N
(A=E/#XB0001)
41 1 26022-060252 SCREW, M6X25 4
41-1 1 26022-060202 SCREW, M6X20 4 S
(A=E/#XB0001)
42 1 160341-01950 PIPE 1 z
(A=EXXX)
43 1 160699-45010 CASE, COOLING FAN 1
. 44 1 160698-78074 MAGNETIC ASSY 1
NEo)TE?ﬁ%ﬁgfzﬁ%ﬁﬁﬂﬁNemhﬁg[ﬁéggsaﬁ@ﬁf%??%xﬁrﬁgmfﬁ[g W huseer sPoNGE OR GLASS WoOL. 2: g iggggg;g:;; Eglo::;ﬁ?TleN i
49 3 160690-78230 WIRE 1
50 2 160793-78630 COIL, CHARGE 1
Remarks 51 1 160710-78710 CLAMP, CORD 1
(1)INTERCHANGEABLE BY SIMULTANEOUS 52 1 26476-060142 SCREW, TAPPING M6X14 1
REPLACEMENT WITH REF.NO.40-1 & 53 1 26476-060252 SCREW, TAPPING M6X25 2
REF.NO.41-1 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601
Fig.8. FLYWHEEL & STARTING DEVICE (-vepsissEW o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

YO0D6561 54 1 26476-060302 SCREW, TAPPING M6X30 2
55 1  29610-000650 CLAMP, SPEED 065 1
56 1 160793-78010 PLUG, SPARK 1
57 1 160700-78040 CAP, PLUG 1
58 1 160700-78050 TERMINAL, PLUG 1
59 1 160700-78720 GROMMET 1
60 1 29610-000950 CLAMP, SPEED 095 1
61 1 160697-77750 SENSOR 1
62 1 24311-000180 O-RING, 1AP18.0 1
63 1 26476-060142 SCREW, TAPPING M6X14 1
64 1 183732-45950 SEAT 1

(A=FROM 1ST)
65 1 160897-45910 SPONGE 1
(A=EXXX)

Z) BEZOTHATLBEDR. RRICHIF BRI ETS A9~ LERLT
D

=Y

NOTE) THE ENCIRCLED DRAWING NUMBERS INDICATES THE PARTS LINE

A o
WITH RUBBER SPONGE OR GLASS WOOL.

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.40-1 &
REF.NO.41-1 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M65601

Fig.9. TOOL & LABEL (A)=YSP1315SSEIW ©=
o ®)= ©-
(©)= F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

0006561 1 1 160110-92610  BAG, TOOL 1
2 1 160120-92700  WRENCH, 21 L86 1
3 1 160110-92710  HANDLE, WRENCH 1
4 1 28110-100120  SPANNER, 10X12 1
6 1 18370507351  MARK 2
7 1 183705-07020  LABEL, WASHER 2
! 2 3 4 T 8 1 183632-07600  LABEL, CAUTION 1
9 1 183332-07420  LABEL, GASOLINE 1
* % ANEST 10 1 183705-07281  LABEL 1
&) . IWATA ’ 1 1 183705-07290  LABEL 1
12 1 183705-07300  LABEL 1
13 1 183705-07310  LABEL 1
14 1 183705-07320  LABEL, OIL PRESSURE 1
15 1 183702-07350  LABEL, DOOR 2
T 16 1 183705-07340  LABEL 1
,.’En.,,“ 17 1 18313107360  LABEL, CHECK 1
R 18 1 183730-07470  LABEL, OILALERT 1
Pt Tt ) : 19 1 183131-07600  LABEL 1
(——L—] (—Jﬂ ij T 20 1 183131-07450  LABEL, KEY SWITCH 1
iad== i) RULY S Eeaz NS mmmnmaTaT T 21 1 183805-07450  LABEL, OILALERT 1
St e R 22 1 183805-07470  LABEL, DRAIN 1
i L G = 23 1 183805-07480  LABEL 1
7181 ‘?;Z 24 1 183605-07070  LABEL 2
25 1 183614-07710  LABEL,EXH.GAS CAUTN 1
1|7 18 » 19 26 1 183614-07720  LABEL,NO FIRE 1
27 1 183614-07730  LABEL, PLUG 1
l ; 28 1 183614-07740  LABEL,CAUTION 1
\\J: K E =* Arn=iss- e e 29 1 183705-07750  LABEL 1
) £/ o= bt i) 30 1 183614-07790  LABEL, OIL 1
31 1  183705-07403  LABEL 1
32 1 183605-07740  LABEL 2
20
WATER AEFRESHER UNIT
WREP—-15008
2|6
AR E
@ BET "
pladilnd P A =
dEi '-exmr.b'( BAE: g §A§|33¢su i
= BER. AHAVEAD FEFREN. Sﬂal Lil
BRICEI TRAL &L F3-012, SR (RANLEY
TLREL [ i
T WATER REFRESHER
st i mmen e WREP—1H500B
| i e A m&ﬁ"!{?ﬂggﬁn"z}
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.10. SOUND-PROOF CASE

YOO0D6561

=54
PREVIOUS

B—20

28

&) BEZOTHEATNBEDR. WAIICRIF B 2RV IXETS A —LERL TS
NOTE) THE ENCIRCLED DRAWING NUMBERS INDICATES THE PARTS LINED WIT

+
H

RUBBER SPONGE OR GLASS WooL.

(A)=YSP1315SSEIW (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 183605-08050-1 CASE 1
2 1 183605-08060 CASE 1
3 1 183605-08070-1 CASE 1
4 1 183605-08080-1 CASE 1
5 1 183732-08090 CASE, MUFFLER 1
6 1 183605-08150 PANEL 1
7 1 183732-08110 DOOR, FRONT 1
8 1 183732-08120 DOOR, SIDE 1
9 1 183703-08150 DOOR, AIR CLEANER 1
10 1 183730-08210 DAMPER 4
11 1 183266-08360 WHEEL, 100 4
12 1 183833-08490 HOOK 1
13 1 183732-08900 BOLT 31
14 1 183131-08910 WINDOW 1
14-1 1 183131-08911 WINDOW 1 N
(A=E/#XM0111)
15 1 183131-08920 GROMMET 1
15-1 1 183131-08921 GROMMET 1 N
(A=E/#XM0111)
16 1 183732-08960 WASHER 2
17 1  183632-55050 KNOB 1
18 1 26557-050082 SCREW, M5X 8 2
19 1 183732-08890 KNOB ASSY 2
19-1 1 183605-08891 KNOB ASSY 2 N
(A=E/#XJ0081)
20 2  1E6910-35660 PLATE, STOPPER 2
20-1 2 183605-08930 PLATE 2 N
(A=EMXB0021)
21 2  1E6770-91500 SCREW, M2.5X16 2
21-1 2 183732-08910 SCREW, M5X16 2 N
(A=E/#XJ0081)
22 2 1E6460-91573 KNOB, SACKER 2
22-1 2 183605-08900 KNOB 2 N
(A=E/#XJ0081)
23 2  1E6460-91580 STOPPER 2
24 2  1E6460-91591 COLLAR, 25X32X8.6 2
25 1 183925-91990 NUT, LOCK 8
26 1 22117-120000 WASHER, 12 4
27 1 22217-030000 WASHER, SPRING 3 8
28 1 22417-320250 PIN, COTTER 3.2X25 4
29 1 26106-060122 BOLT, M6X 12 PLATED 2
30 1 183210-08860 SCREW, M4X8 4
31 1  183703-95540 SPONGE 2
32 1 183732-08631 PLATE, GUIDE 1
33 1 26106-080382 BOLT, M8X 38 PLATED 4
34 1 26366-080002 NUT, M8 5
35 1 26376-100002 NUT, M10 4
36 1 26557-030122 SCREW, M3X12 8
37 1 26712-100002 NUT, M10 2
38 1 26757-100002 NUT, LOCK M10 2
39 1 101147-12550 NUT 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.10. SOUND-PROOF CASE EQ;YSPMSSSE'W gz
©)= (F=
No. Lev. Parts No. Description Qty |
A (B () O () A

Y00D6561 40 1 183733-79510  BATTERY, YTX5L-BS 1
a1 1  183135-79550  CABLE, BATTERY + 1
42 1 183920-79560  CABLE, - 1
43 1 183733-79600  RETAINER, BATTERY 1
44 1 18313179950  STUD, M6X120 2
B s 45 1 183733-79550  SEAT, BATTERY 1
46 1  183605-08120  PANEL 1
@—20 47 1 26557-040102  SCREW, M4X10 4
48 48 1 26113-080222  BOLT M 8X 22 3
49 1 22212-080000 WASHER 8 3
50 1 22133-080000 WASHER, 8 3
51 1 183605-95870 SPONGE ASSY 1
52 1 105425-01690 PLUG, 16 1
53 1 22190-160002 WASHER, SEAL 16 1
54 1 183705-08900  BOLT 7

28

&) BEZOTHEATNBEDR. RRICRIFB ARV INETS ZO—JW&?T:b'CL\iﬁ'

NOTE) THE ENGIRGLED DRAWING NUMBERS INDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WooL.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M65601

Fig.11. PANEL

Y00D6561

REFER TO Fig.10

|87

PREVIOUS

13

(A)=YSP1315SSEIW (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 183732-56900 WIRE ASSY, CHOKE 1
2 1 160802-78270 CLAMP, CORD 1
3 1 160710-78710 CLAMP, CORD 1
4 1 183920-91450 SWITCH ASSY, KEY 1
7 1 183732-95501 ALERT ASSY 1
11 1 183131-95640 FUSE ASSY 1
12 1 183605-95610 HARNESS ASSY, WIRE 1
13 1 183367-91070 METER, HOUR 1 Z
(A=EXXX)
14 1 183976-91080 SCREW, M4X10 3
15 1 183805-07490 SEAT 1 w

(A=EXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.12. STARTING MOTOR (o) rstessEw o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

000555 1 1 16069177020 MOTOR, STARTING 1
2 2 X131009601X  YORKASSY 1
3 2 X133004703X _ BRACKET ASSY, REAR 1
4 3 X224023400X  BRACKET, REAR 1
5 3 X133104900X  HOLDER ASSY, BLUSH 1
6 3 X266008503X  BLUSH ASSY(+) 1
7 3 X266008300X  BLUHASSY(-) 1
8 3 X520003100X  COIL, SPRING 2
9 2 X132009202X _ ARMATURE ASSY 1
10 2 X8580151002  RING, RETAINING 1
11 2 X503106201X  SHIM WASHER 1
12 2 X224211001X _ BRACKET, FRONT 1
13 2 X8167050951  BOLT 1
14 2 X136105701X  CLUTCHASSY, PINION 1
15 2 X366102100X _ STOPPER, PINION 1
16 1 160725-77380  SWITCH, SOLENOID 1
17 1 160715-77522  REGULATOR, RS2727 1
18 1 183732-78030  BRACKET 1
19 1 160260-78700 CLAMP 1
20 1 26476-060142  SCREW, TAPPING M6X14 2
21 1 26106-060122  BOLT, M6X 12 PLATED 1
22 1 26106-080252  BOLT, M8X 25 PLATED 2
23 1 26106-060202  BOLT, M6X 20 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.13. PUMP SET

Y00D6561

BHUNo. 114, BHUNO. 2B 4REaEY.
tine.2 ~ 4

40 Rzl

A2F=N=YRFIG. 1 4z2BE\Z7.
COMPONENT PARTS ARE SHOWN [N FiG.14

AYF—N=YRFE [ G. | S&8RENET, 4
COMPONENT PARTS ARE_SHOWN B?‘E §.j—1 D 7

Remarks

(1)INNER PARIS OF PUMP BODY(REF NO.2)
ARE INDICATED IN FIG.14(PUMP).

(2)INNER PARIS OF UNLOADER VALVE
(REF NO.3) ARE INDICATED IN

FIG.15 (UNLOADER VALVE).

(3)S.I UNIT PART

(A)=YSP1315SSEIW (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  183605-95080 PUMP(150 1
1-1 1  183605-95090 PUMP(150 1 N
(A=E/#XB0021)
2 2 183605-95180 PUMP, HIGH PRESSURE 1 W
(A=EXXX)
3 2 183705-96170 VALVE, UNLOADER 1
4 3  183705-95460 COUPLER 1
5 1 183605-96300 ADAPTER 1 Z
(A=EHYK0281)
6 1 183705-96070 ADAPTER 3/8 2 z
(A=E/#YK0281)
7 1 183705-96280 ELBOW 1
8 1 183705-96290 BAMBOO 1
9 1  183605-96080 HOSE, HIGH-PRESSURE 1
10 1 183805-96180 PLUG, BLIND 1
11 1 183805-96061 FLANGE 1
12 1 183705-96220 NIPPLE 3/8 1
13 1 183605-96250 SOCKET 3/8 1
14 1 183605-96260 NIPPLE 3/8 1
15 1 183605-96210 CHEESE 3/8 1
16 1  183605-96200 NIPPLE 3/8 1
17 1 183705-96090 NIPPLE 1
18 1 183605-96330 HOSE ASSY 1
19 1 183705-96140 ADAPTER 1
20 1 183605-96150 HOSE, HIGH-PRESSURE 1
21 1 183705-96260 ADAPTER 1
22 1 183705-96270 SOCKET 1
23 1  183805-96300 PRESSURE GAUGE 1
23-1 1 183805-96301 PRESSURE GAUGE 1 S
(A=E/#YKO0261)
24 1 183605-96390 ELBOW 1/2 1 z
(A=EHYK0281)
25 1 183705-96120 NIPPLE 1/2 1 Z
(A=E/#YK0281)
26 1 183605-96130 ELBOW 1 Z
(A=E/#YK0281)
27 1 183605-96110 NIPPLE 1 z
(A=E/#YK0281)
28 1 183705-96240 AUTO OPEN AIR DEVICE 1
29 1 106990-44660 CLIP, HOSE 12.5 1
30 1 183605-96350 ADAPTER 1
31 1 22217-080000 WASHER, SPRING 8 4
32 1 26106-080202 BOLT, M8X 20 PLATED 4
33 1 183705-96100 STRAINER 1
33-1 1 183705-96101 STRAINER 1 S
(A=EXXX)
34 1 160310-14550 WASHER 2
35 1 106990-44660 CLIP, HOSE 12.5 2
36 1 183896-59370 PIPE 1
36-1 1  114654-59170 PIPE, FUEL 1 N

(A=E/#YJ0241)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.13. PUMP SET

Y00D6561

BHUNo. 114, BHUNO. 2B 4REaEY.
tine.2 ~ 4

40 Rzl

A2F=N=YRFIG. 1 4z2BE\Z7.
COMPONENT PARTS ARE SHOWN [N FiG.14

AYF—N=YRFE [ G. | S&8RENET,
COMPONENT PARTS ARE_SHOWN B?‘FFIG.T]E

(A)=YSP1315SSEIW (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
37 1 183605-95520 BRACKET, PUMP 1
38 1 26106-080142 BOLT, M8X 14 PLATED 4
39 1 183732-08960 WASHER 2
40 1 29610-000650 CLAMP, SPEED 065 1
41 1 183705-97850 CAP 1
42 1 183605-14140 KEY 1 W
(A=EXXX)
43 1 22217-080000 WASHER, SPRING 8 4 w

(A=FROM 1ST)

Remarks

(1)INNER PARIS OF PUMP BODY(REF NO.2)
ARE INDICATED IN FIG.14(PUMP).

(2)INNER PARIS OF UNLOADER VALVE
(REF NO.3) ARE INDICATED IN

FIG.15 (UNLOADER VALVE).

(3)S.I UNIT PART

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

1 A)=YSP1315SSEIW D)=
Fig.14. PUMP o o
€)= (F)=
o ' No. Lev. Parts No. Description Qty I
A B (€ O (E) (F)
YO0D6561 1 2 183605-95180 PUMP, HIGH PRESSURE 1
2 3 183605-96500 BOLT M6X 60 6
3 3 183605-96410 HEAD, PUMP CMP 1
(A=E/#YK0281)
4 4 183605-96510 HEAD, PUMP 1
' 5 4 183605-96520 PLUG 1
,?.H_:ib No. 1. AEH:H/ No. 2054458357, 8 4 183605-96560  PLUG 6
- 8-1 4 183605-96561 PLUG 6
?Hgl:ﬁg. %glg %tﬂgé\lo. 25ADB30EEHET, (A=EXXX)
9 4 183705-95100 O-RING 6
10 4 183605-96580 VALVE ASSY 6
11 4  183705-95130 O-RING 6
12 4 183605-96600 SUPPORT RING 3
13 4 183605-96610 SEAL 3
14 4 183605-96620 RETAINER 3
15 4 183605-96630 O-RING 20.70X1.78 3
16 4 183605-96640 SEAL 3
16A 4 183705-95720 O-RING 1
16B 4 183705-95730 PLUG, BLIND 1
16C 4 183705-96070 ADAPTER 3/8 2 W
(A=E/K02810)
16D 4 183605-96110 NIPPLE 1 W
(A=E/K02810)
16E 4  183705-96120 NIPPLE 1/2 1 W
(A=E/K02810)
16F 4 183605-96130 ELBOW 1 W
(A=E/K02810)
16G 4 183605-96300 ADAPTER 1
(A=E/K02810)
16H 4 183605-96390 ELBOW 1/2 1
(A=E/K02810)
17 3 183605-96650 SEAL, OIL 3
18 3 183605-96660 COVER, END 1
18-1 3  183605-96661 COVER 1
(A=EXXX)
19 3 183605-96670 O-RING 1AS48 1
(A=EXXX)
20 3 183605-96680 SNAP RING 2
21 3 183605-96690 BEARING 1
22 3 183605-96700 RETAINER 1
23 3 183605-96710 CASE, CRANK 1
24 3 183705-95280 DIPSTIK 1
25 3 183605-96450 PLUNGER CMP 1
(A=E/#YK0281)
25A 4 183605-96730 NUT 3
26 4 183605-96740 WASHER 3
27 4 183605-96750 PLUNGER 3
28 4 183605-96760 O-RING 4.48X1.78 3
. 29 4  183605-96770 RING 3
BEHUNo. 3iF. RHUNo. 4051 6HERZEY. 30 4  183605-96780 GUIDE, PLUNGER 3
Sinc. _4 ~ 16H 31 3  183605-96790 PIN, PLUNGER 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

1 A)=YSP1315SSEIW D)=
Fig.14. PUMP - o
©)= (F)=
o ' No. Lev. Parts No. Description Qty I
A B (€ O (E) (F)
YOO0D6561 32 3 183605-96800 BOLT M5X 15 6
33 3  183605-96810 REAR COVER 1
34 3 183605-96820 GASKET 1
35 3 183605-96830 ROD ASSY, CONNECTING 3
36 3 183605-96840 BOLT M6X 12 4 z
BHIUNo. 1 B % S s
Tin e 02 1L N ?22“/ No. 24 BDALEEHFET, PREVIOUS] . 37 & 37 3 183605-96850 COVER 1 Z
" N (A=EXXX)
?Hsj%ﬁg . %gri‘ %tﬂg(l)\lo - 28APB30ERHET. 19 @° 38 3 183605-96860 BOLT M6X 25 1
4 39 3 183605-96870 WASHER 1
e 40 3 183605-96880 CRANK SHAFT 1
41 3 183605-96890 BEARING 1
42 3 183605-96900 SEAL, OIL 1
20 18-1 43 3 183605-96910 FLANGE 1
44 3 183605-96550 BOLT M6X 16 4

4

BHUNo. 3l BHMUNoO. 4751 6HERBET.
3inc.4 ~ 16H

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M65601

Fig.15. UNLOADER VALVE (o) rstessEw o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

183705-96170  VALVE, UNLOADER
183705-96350 CAP
183705-96360 SPRING, NOZZLE

Y0O0D6561

183705-96370 RING, ADJUSTMENT
183705-96380  SCREW
183705-96390  GUIDE

BHUNo. 1i. BHUNo. OHB22ERBET.

lTinc.2 ~ 183705-96400 SEAT, THRUST

183705-96410 PISTON, UPPER

© 0O NOOOOMWNE

2 1

3 1

3 1

3 1

3 1

3 1

3 1

4 3 1
3 183705-96420 PIN 1

10 3 183705-96430 RING, BACKUP 1
11 3 183705-96440 O-RING 1
12 3 183705-96450  VALVE ASSY, CONTROL 1
13 3 183705-96460 PISTON, LOWER 1
14 3 183705-96470 RING, BACKUP 2
15 3 183705-96480 O-RING 2
16 3  183705-96490  YSP161SSSEIW 1
17 3 183705-96500 NIPPLE, BYPASS 1
18 3 183705-96520 O-RING, 17.5 X2.0 1
19 3 183705-96551 O-RING 1
20 3 183705-96531 SPRING, NOZZLE 1
21 3 183705-96541 VALVE, CHECK 1
3 1

N
N

183705-96511 ADAPTER, OUTLET

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M65601

Fig.16. JET GUN (vsPaatsSSE o-
€)= (F)=
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢
0006561 1 1 183705-95570  FILTER 1
2 1 183705-95590 HOSE SET 1
3 2 183705-95530 HOSE ASSY 1
4 2 183705-95540 OVERFLOW HOSE ASSY. 1
BHUNo. 8. RHUNo. 9511 fa‘:ébi?‘, 5 1 183705-95600  GUNASSY, INJECT 1
8inc.9 ~ 11 REFER To Fig.13 5-1 1 183605-95650  GUN ASSY, INJECT 1 N
4 (A=E/#XB0021)
’ 6 2 183705-95680 GUN, INJECTION
REFER TO Fig.10 ‘( Is\'\‘)\ 6-1 2 183605-95660 GUN,JET 1 N
\"\"‘ 9 (A=E/#XB0021)
5 b 7 2 183705-95950 NOZZLE 1
(@\’\}‘\)@ k"‘)l 7-1 2 183605-95670 NOZZLE 1 N
‘ (A=E/#XB0021)
%;j/";‘ 8 1 183705-95620 HOSE, HIGH-PRESSURE 1
\ 8-1 1 183605-95620 HOSE, HIGH-PRESSURE 1 N
1 @\V (A=E/#XB0021)
9 2 183705-95450 COUPLER ASSY 1
PN REFER TO Fig.13 10 3 183705-95460 COUPLER 1
‘\-\:,’ﬁ}} 11 3 183705-95470 COUPLER 1

REFER _TO Fig.10

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
101147-12550 10 39 160641-76530 8 30 160697-76520 8 29 160891-56600 6 27
101158-11180 2 9 160641-76570 8 33 160697-76550 8 32 160897-45910 8 65
104200-59170 1 6 160664-55300 5 9 160697-76570 8 34 160897-45920 8 6
105425-01690 10 52 160667-56750 6 26 160697-76580 8 36 160897-45930 8 7
106500-44870 7 41 160670-66350 7 27 160697-76620 8 35 160900-76620 8 37
106990-44660 1 23 160690-02220 1 7 160697-76630 8 38 160903-56670 6 4
5 17 11 160697-77750 8 61 160903-59360 5 19
13 29 160690-03050 2 20 160698-56520 6 2 160998-01950 1 21
35 160690-11010 2 2 160698-56840 6 33 160998-66350 7 38
114250-14400 4 10 160690-11130 2 6 160698-78074 8 44 181230-56380 6 8
114270-01600 1 4 160690-11140 2 7 160698-78512 8 45 32
114654-59170 13 36 -1 160690-11150 2 8 160699-01331 2 22 183131-07360 9 17
114770-61600 7 40 160690-11221 2 11 160699-01960 1 22 183131-07450 9 20
124060-77680 5 18 160690-11271 2 12 160699-11200 2 10 183131-07600 9 19
129470-49040 3 2 160690-11280 2 13 160699-14050 4 1 183131-08910 10 14
160110-01870 1 20 160690-11290 2 14 160699-21220 4 15 183131-08911 10 14 -1
160110-92610 9 1 160690-11300 2 16 160699-22010 4 20 183131-08920 10 15
160110-92710 9 3 160690-11310 2 17 160699-45010 8 43 183131-08921 10 15 -1
160120-56670 6 3 160690-13200 3 7 160699-56080 6 1 183131-55051 5 5
160120-76940 7 10 160690-14570 4 8 160699-56550 6 12 183131-55061 5 3
160120-92700 9 2 160690-21201 4 14 160699-76590 8 39 183131-79950 10 44
160260-78700 12 19 160690-22300 4 26 160699-76591 8 39 -1 183131-95640 11 11
160310-14550 13 34 160690-45200 8 3 160699-76950 8 40 183135-79550 10 41
160330-56740 6 6 160690-56160 6 35 160699-76951 8 40 -1 183210-08850 8 9
160341-01950 8 42 160690-61301 7 2 160700-78040 8 57 183210-08860 10 30
160490-14200 4 11 160690-61311 7 3 160700-78050 8 58 183266-08360 10 11
160520-66291 7 22 160690-61450 7 4 160700-78720 8 59 183332-07420 9 9
160590-56530 6 5 160690-61600 7 5 160710-55360 5 13 183366-55210 5 8
160590-56800 6 28 160690-66011 7 11 160710-55370 5 14 183367-91070 11 13
160591-01760 1 15 160690-66210 7 39 160710-55382 5 10 183605-07070 9 24
160591-01761 1 15 -1 160690-66290 7 34 160710-78710 8 51 183605-07740 9 32
160594-56590 6 17 160690-78230 8 49 11 3 183605-08050-1 10 1
160594-56650 6 15 160690-78532 8 48 160715-77522 12 17 183605-08060 10 2
160594-56810 6 13 160691-77020 12 1 160725-77380 12 16 183605-08070-1 10 3
160610-01690 1 5 160692-56500 6 23 160730-56640 6 19 183605-08080-1 10 4
160610-04201 2 21 160692-56560 6 30 160730-56880 6 36 183605-08120 10 46
160610-04570 3 1 160692-56710 6 7 160735-59360 5 20 183605-08150 10 6
160610-04910 4 19 160692-56750 6 24 160762-55150 5 7 183605-08891 10 19 -1
160610-55100 5 6 160692-56770 6 29 160793-78010 8 56 183605-08900 10 22 -1
160610-55390 5 12 160692-56800 6 14 160793-78630 8 50 183605-08930 10 20 -1
160610-56150 3 3 160693-56570 6 20 160797-01851 1 18 183605-13500 3 8
6 34 160697-12560 3 14 160797-45231 8 4 183605-14140 13 42
160610-56151 3 3-1 160697-12570 3 15 160797-66310 7 25 183605-45050 8 10
6 34 -1 160697-45150 8 1 160797-66321 7 26 183605-45060 8 11
160610-56550 6 22 160697-45900 8 5 160802-78270 3 4 183605-45110 8 14
160610-56610 6 18 160697-56620 6 11 5 21 183605-45310 8 12
160610-56630 6 10 160697-66110 7 18 11 2 183605-66050 7 13
160610-56660 6 21 160697-66121 7 19 160810-03180 2 1 183605-66100 7 12
160610-56900 6 31 160697-76251 8 27 160810-56580 6 16 183605-66700 7 42
160640-56850 6 25 160697-76510 8 28 160890-76540 8 31 183605-66950 7 43




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No
183605-66960 7 44 183605-96710 14 23 183705-95470 16 11 183730-08210 10 10
183605-95080 13 1 183605-96730 14 25 A 183705-95530 16 3 183732-08090 10 5
183605-95090 13 1-1 183605-96740 14 26 183705-95540 16 4 183732-08110 10 7
183605-95180 13 2 183605-96750 14 27 183705-95570 16 1 183732-08120 10 8
14 1 183605-96760 14 28 183705-95590 16 2 183732-08631 10 32
183605-95520 13 37 183605-96770 14 29 183705-95600 16 5 183732-08890 10 19
183605-95610 11 12 183605-96780 14 30 183705-95620 16 8 183732-08900 10 13

183605-95620 16 8 -1 183605-96790 14 31 183705-95680 16 6 183732-08910 10 21 -1
183605-95650 16 5-1 183605-96800 14 32 183705-95720 14 16 A 183732-08960 10 16
183605-95660 16 6 -1 183605-96810 14 33 183705-95730 14 16 B 13 39
183605-95670 16 7 -1 183605-96820 14 34 183705-95950 16 7 183732-45540 8 13
183605-95870 10 51 183605-96830 14 35 183705-96070 13 6 183732-45950 8 64
183605-95920 8 15 183605-96840 14 36 14 16 C 183732-56900 11 1
183605-96080 13 9 183605-96850 14 37 183705-96090 13 17 183732-78030 12 18
183605-96110 13 27 183605-96860 14 38 183705-96100 13 33 183732-95501 11 7
14 16 D 183605-96870 14 39 183705-96101 13 33 -1 183733-79510 10 40
183605-96130 13 26 183605-96880 14 40 183705-96120 13 25 183733-79550 10 45
14 16 F 183605-96890 14 41 14 16 E 183733-79600 10 43
183605-96150 13 20 183605-96900 14 42 183705-96140 13 19 183805-07450 9 21
183605-96200 13 16 183605-96910 14 43 183705-96170 13 3 183805-07470 9 22
183605-96210 13 15 183614-07710 9 25 15 1 183805-07480 9 23
183605-96250 13 13 183614-07720 9 26 183705-96220 13 12 183805-07490 11 15
183605-96260 13 14 183614-07730 9 27 183705-96240 13 28 183805-96061 13 11
183605-96300 13 5 183614-07740 9 28 183705-96260 13 21 183805-96180 13 10
14 16 G 183614-07790 9 30 183705-96270 13 22 183805-96300 13 23

183605-96330 13 18 183632-07600 9 8 183705-96280 13 7 183805-96301 13 23 -1
183605-96350 13 30 183632-55050 10 17 183705-96290 13 8 183833-08490 10 12
183605-96390 13 24 183702-07350 9 15 183705-96350 15 2 183896-59370 13 36
14 16 H 183702-12551 3 11 183705-96360 15 3 183920-79560 10 42
183605-96410 14 3 183702-12611 3 12 183705-96370 15 4 183920-91450 11 4
183605-96450 14 25 183702-12620 3 13 183705-96380 15 5 183925-91990 10 25
183605-96500 14 2 183703-08150 10 9 183705-96390 15 6 183976-91080 11 14
183605-96510 14 4 183703-95540 10 31 183705-96400 15 7 1E6460-91573 10 22
183605-96520 14 5 183705-07020 9 7 183705-96410 15 8 1E6460-91580 10 23
183605-96550 14 44 183705-07281 9 10 183705-96420 15 9 1E6460-91591 10 24
183605-96560 14 8 183705-07290 9 11 183705-96430 15 10 1E6770-91500 10 21
183605-96561 14 8 -1 183705-07300 9 12 183705-96440 15 11 1E6910-35660 10 20
183605-96580 14 10 183705-07310 9 13 183705-96450 15 12 22117-120000 10 26
183605-96600 14 12 183705-07320 9 14 183705-96460 15 13 22133-080000 10 50
183605-96610 14 13 183705-07340 9 16 183705-96470 15 14 22137-040000 7 28
183605-96620 14 14 183705-07351 9 6 183705-96480 15 15 22137-060000 2 23
183605-96630 14 15 183705-07403 9 31 183705-96490 15 16 22190-160002 10 53
183605-96640 14 16 183705-07750 9 29 183705-96500 15 17 22212-080000 10 49
183605-96650 14 17 183705-08900 10 54 183705-96511 15 22 22217-030000 10 27
183605-96660 14 18 183705-95100 14 9 183705-96520 15 18 22217-080000 13 31
183605-96661 14 18 -1 183705-95130 14 11 183705-96531 15 20 43
183605-96670 14 19 183705-95280 14 24 183705-96541 15 21 22252-000160 4 27
183605-96680 14 20 183705-95450 16 9 183705-96551 15 19 22351-040008 4 18
183605-96690 14 21 183705-95460 13 4 183705-97850 13 41 22372-080000 7 9
183605-96700 14 22 16 10 183730-07470 9 18 22417-320250 10 28




Parts No. Index

Parts No.

22512-040120
22512-040160
23000-035000
23061-030270
24101-062050

24311-000180

26022-060202
26022-060252
26106-060082
26106-060102

26106-060122

26106-060202

26106-060302
26106-060352
26106-080142

26106-080202
26106-080252
26106-080382
26113-080222
26117-040088
26117-040257
26117-040357
26216-080182
26347-040002
26347-060002
26366-060002

26366-080002

26376-100002
26476-060142

26476-060252

Fig. No.

= RPOoOWwWwhADM

00 U1 00 0o 0o

=

=
GQWNIEANNDNO O

=
O N

Ref. No.

17
16

Parts No.

26476-060302
26557-030122
26557-040102

26557-050082
26712-100002
26757-050002
26757-100002
27310-060001
28110-100120
29610-000650

29610-000950
760690-01520
760690-23700
760699-01740
760699-21700
760780-22530
783605-55700
X131009601X
X132009202X
X133004703X
X133104900X
X136105701X
X224023400X
X224211001X
X266008300X
X266008503X
X366102100X
X503106201X
X520003100X
X8167050951
X8580151002

Fig. No.

8
10
7

10
10
10

7
10

Ay

OhrBPRPPAPRPOWOOON

Ref. No.

LN
ONNBDUIWONR

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.CYLINDER HEAD & BONNET
	3.AIR CLEANER & MUFFLER
	4.CRANKSHAFT, PISTON & CAMSHAFT
	5.FUEL TANK & FUEL PIPE
	6.CARBURETOR
	7.GOVERNOR & CONTROL DEVICE
	8.FLYWHEEL & STARTING DEVICE
	9.TOOL & LABEL
	10.SOUND-PROOF CASE
	11.PANEL
	12.STARTING MOTOR
	13.PUMP SET
	14.PUMP
	15.UNLOADER VALVE
	16.JET GUN
	Parts No. Index

